
June 2021

2020 Urban Water 
Management Plan 

for City of Tracy



Table of Contents  
2020 Urban Water Management Plan   
City of Tracy 
 

 i 

June 2021  EKI Environment & Water, Inc.  

TABLE OF CONTENTS 

 

1 INTRODUCTION ........................................................................................................................ 1 

1.1 Background and Purpose ............................................................................................. 1 

1.2 Urban Water Management Planning and the California Water Code ......................... 1 

1.3 Relationship to Other Planning Efforts ......................................................................... 3 

1.4 Plan Organization ......................................................................................................... 3 
[...]
The City has been implementing an ASR Program to store surplus treated surface water in the confined 
aquifer beneath Tracy and extract that water to meet peak demands or supplement surface water sources 
during dry years. The City has one former groundwater extraction well, Well 8, which has been operated 
as an ASR well since 2013 after the successful demonstration of ASR feasibility.19 Well 8 is located near 
the intersection of Tracy Boulevard and 6th Street and penetrates the Lower Tulare Formation. 

The recharge water source of the City’s ASR Program is treated SCWSP water.20 The City’s SCWSP water 
supply is of exceptionally high water quality, with a TDS concentration of approximately 64 milligrams per 
liter (mg/L).21 Since the TDS concentration of the recharge water source is much lower than that of the 
Lower Tulare Formation aquifer’s native groundwater, operation of the City’s ASR Program reduces the 
localized salinity of the aquifer, resulting in lower TDS content in water supplies extracted from Well 8 
than would be expected in the absence of the ASR Program. Additionally, the reduced salinity in 
groundwater recovered from Well 8 results in lower salt loading at the City’s wastewater treatment plant 
(WWTP), which eventually reduces the salinity of effluent from the WWTP. This helps the City meet its 
Regional Water Quality Control Board (RWQCB) effluent salinity requirements and provides 
environmental benefits to the river ecosystems. 

Injection of SCWSP water into the ASR well occurs during the winter months (i.e., November through 
April), when City demands are low. Extraction occurs primarily in the summer months to meet increased 
demands associated with irrigation needs, and as needed during droughts and water shortage 
emergencies. It is estimated that between 685 and 915 AFY of potable water could be injected into the 
aquifer, assuming a 5-month continuous injection rate of 1.5 to 2.0 MGD at Well 8 (Tracy, 2020). The City’s 
strategic plan for ASR operations at Well 8 involves injecting up to 1,000 AFY over six months during the 
winter and extracting 75% of the injection volume during the following summer. These operations would 
result in net injection into the Lower Tulare Formation aquifer, which will gradually create a “buffer 
supply” that the City can utilize in dry years or during water shortage emergencies. In 2020, a net volume 
of approximately 190 AF was injected and stored at Well 8 for the following year (Table 4-1).  

As further discussed in Section 6.10, the ASR Program will be implemented in stages as new ASR wells are 
constructed. The ASR supply will be available to meet demands in dry years, thereby increasing the 
reliability of the City’s water supply during drought conditions or water shortage emergencies. 

6.4 Semitropic Groundwater Storage Bank 

The City has acquired the rights to store and recover water in the Semitropic Groundwater Storage Bank 
(Semitropic) operated by the Semitropic Water Storage District (Semitropic WSD). The Semitropic facilities 
are located in Kern County alongside the California Aqueduct. The first phase of Semitropic was initiated 

 
19  Notice of Applicability for General Water Quality Order 2012-0010-DWQ-RB5S-0002, Aquifer Storage and 
Recovery Program, City of Tracy (Well No. 8), San Joaquin County, dated 13 November 2013. 
20 Per the terms of its agreement with the RWQCB, the City is not permitted to inject treated DMC/CVP at Well 8. 
21 City of Tracy 2019 Water Quality Report, 
 https://www.ci.tracy.ca.us/documents/2019_City_of_Tracy_Water_Quality_Report.pdf. 



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 68 

June 2021  EKI Environment & Water, Inc.  

in the early 1990s and established one million AF of storage for a group of agencies referred to as the 
Original Banking Partners. In response to increased demand for banking capacity, up to 650,000 AF of 
additional storage was created for the Stored Water Recovery Unit (SWRU). When an agency purchases 
storage capacity in Semitropic, the agency is able to recover the volume of water it has banked over a 
period of three consecutive years (i.e., 3,000 AF equates to a maximum recovery rate of 1,000 AFY for 
three years). 

The City originally entered into a pilot agreement with Semitropic WSD in June 2006 for 1,000 AF of water 
storage in Semitropic’s SWRU. The pilot agreement was intended to establish the procedures for water 
deposits and withdrawals by the City and was terminated when the permanent agreement was 
implemented. In 2012, the City entered into a long-term agreement with Semitropic WSD for up to 
10,500 AF of storage volume.22 This storage agreement allows the City to withdraw up to 3,500 AF of 
water annually for three years. To store water in Semitropic, the City withdraws less than its available 
allocation of CVP water from the DMC. This water travels through the DMC and the California Aqueduct 
where it is diverted by Semitropic and used for local groundwater recharge. When the City wishes to 
withdraw water that it has banked previously, Semitropic arranges for the City to divert CVP water beyond 
its allocation from the DMC. This source of water is provided through either an exchange of Semitropic 
WSD’s contractual entitlement to State Water Project (SWP) water or through direct “pumpback” of 
stored groundwater into the California Aqueduct by Semitropic WSD. 

Though the City could utilize this supply in any year, it is most valuable during extended drought years 
when the City’s surface water supplies are reduced. As described in Section 7, the City anticipates that 
banking water at Semitropic will increase the reliability of the City’s water supply and help to close the 
potential future gap between supply and demand during extended drought conditions. The City plans to 
actively maintain storage in Semitropic as feasible.  

As of December 2020, the City had 6,887 AF of water in storage at Semitropic. 

6.5 Surface Water 

The City does not currently, nor does it plan to in the near future, use self-supplied surface water as part 
of its water supply portfolio. 

6.6 Stormwater 

The City does not currently, nor does it currently plan to in the near future, use diverted stormwater as 
part of its water supply portfolio. It is possible that the City could consider the future use of diverted 
stormwater if a regional project is identified. 

 
22  “Agreement Between City of Tracy and Semitropic Water Storage District and Its Improvement Districts for 
Participation in the Stored Water Recovery Unit of the Semitropic Water Banking and Exchange Program,” dated 
November 2012. 



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 69 

June 2021  EKI Environment & Water, Inc.  

6.7 Wastewater and Recycled Water 

 
This section provides information on the amount of generated wastewater, disposal of wastewater, and 
water recycling. Water recycling involves treating wastewater to an acceptable level such that it can be 
reused for irrigation, cooling, and other non-potable applications. Recycled water can offset the use of 
potable supplies and reduce the quantity of discharged wastewater. The regulatory requirements for 
recycled water are defined in the California Code of Regulations (CCR), Title 22, Article 3. Because recycled 
water is treated wastewater, its availability is closely linked to the treatment capability of the City’s 
WWTP. The following sections describe Tracy’s existing and planned wastewater treatment and water 
recycling facilities and discuss existing and projected uses of recycled water. A description of Tracy’s 
efforts to promote recycled water use in existing and proposed development is also included. More details 
on the City’s recycled water system can be found in the City’s Water System Master Plan (WSMP; Tracy, 
2020). 

6.7.1 Recycled Water Coordination 

The City is the sole agency responsible for water, wastewater, and groundwater management and 
planning within the City’s service area. However, the City’s efforts to increase recycled water use have 
required coordination between the City and stakeholders. To commence recycled water use within 
existing and new development, the City’s Department of Utilities and Development Services have been 
and will continue coordinating planning efforts with proponents of the various development projects in 
the City. 

6.7.2 Wastewater Collection, Treatment, and Disposal 

 
The City’s WWTP is located north of Interstate 205, between MacArthur Drive and Holly Drive. The City 
maintains and operates the wastewater collection system that conveys wastewater to the WWTP. The 
collection system consists of pipelines and lift stations. 

The WWTP provides disinfected tertiary level treatment meeting Title 22 requirements. The City’s major 
industrial wastewater producer, Leprino Foods, conveys its wastewater through a separate force main to 

  CWC § 10633  

The plan shall provide, to the extent available, information on recycled water and its potential for use as a water 
source in the service area of the urban water supplier. The preparation of the plan shall be coordinated with local 
water, wastewater, groundwater, and planning agencies that operate within the supplier’s service area. 

  CWC § 10633 (a)  

A description of the wastewater collection and treatment systems in the supplier’s service area, including a 
quantification of the amount of wastewater collected and treated and the methods of wastewater disposal. 

  CWC § 10633 (b)  

A description of the quantity of treated wastewater that meets recycled water standards, is being discharged, 
and is otherwise available for use in a recycled water project. 



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 70 

June 2021  EKI Environment & Water, Inc.  

pre-treatment ponds which remove a significant portion of the biochemical oxygen demand (BOD) before 
the food process wastewater is conveyed to the WWTP. The main treatment processes at the WWTP are 
described below: 

• Aerated holding ponds partially treat the Leprino Foods industrial flows before treatment; 
• Pre-treatment removes coarse solids; 
• Primary treatment removes most settleable and floatable material;  
• Secondary treatment with activated sludge reduces levels of soluble organic material, suspended 

solids, as well as nitrogenous compounds; 
• Secondary clarification; 
• Flocculation and tertiary filtration; and 
• Chlorination disinfects treated wastewater, followed by sulfonation for dechlorination. 

After treatment, wastewater is discharged into the Old River through an existing outfall. The City’s 
National Pollutant Discharge Elimination System (NPDES) permit CA0079154 currently allows for 
discharge of 10.8 MGD of average dry weather flow and up to 16 MGD if applicable permit requirements 
are met. Waste solids produced in the primary processing and treatment processes are collected and 
combined. The treatment process for solids includes thickening, digestion, and dewatering. Dried 
biosolids are hauled off-site and land applied or sent to a suitable landfill. This off-site hauling and disposal 
practice is expected to continue in the future. 

As shown in Table 6-2 and Table 6-3, in 2020, approximately 11,277 AF of wastewater was collected and 
treated at the City’s WWTP. Approximately 10,740 AF of which was discharged into the Old River.  



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 71 

June 2021  EKI Environment & Water, Inc.  

Table 6-2 Wastewater Collected Within Area in 2020 (DWR Table 6-2) 

 There is no wastewater collection system.  The supplier will not complete the table below. 

 Percentage of 2020 service area covered by wastewater collection system (optional) 

 Percentage of 2020 service area population covered by wastewater collection system (optional) 

Wastewater Collection Recipient of Collected Wastewater 

Name of Wastewater 
Collection Agency 

Wastewater 
Volume 

Metered or 
Estimated? 

Volume of 
Wastewater 

Collected from 
UWMP Service 

Area 2020 

Name of Wastewater 
Treatment Agency 
Receiving Collected 

Wastewater  

Treatment Plant 
Name 

Is WWTP 
Located 
Within 

UWMP Area? 

Is WWTP 
Operation 

Contracted to 
a Third Party? 

(optional) 

City of Tracy  Estimated 11,277   City of Tracy 
City of Tracy 
Wastewater 
Treatment Plant 

 Yes No  

Total Wastewater Collected from 
Service Area in 2020: 11,277   

NOTES: 
(a) Volumes are in units of AF. 

 

 

  



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 72 

June 2021  EKI Environment & Water, Inc.  

Table 6-3 Wastewater Treatment and Discharge Within Service Area in 2020 (DWR Table 6-3) 

 No wastewater is treated or disposed of within the UWMP service area. The supplier will not complete the table below. 

Wastewater 
Treatment 
Plant Name 

Discharge 
Location 
Name or 
Identifier 

Discharge 
Location 

Description 

Wastewater 
Discharge ID 

Number 
(optional) 

Method 
of 

Disposal 

Does This 
Plant Treat 

Wastewater 
Generated 
Outside the 

Service 
Area? 

Treatment 
Level 

2020 volumes 

Wastewater 
Treated 

Discharged 
Treated 

Wastewater 

Recycled 
Within 
Service 

Area 

Recycled 
Outside 

of 
Service 

Area 

Instream 
Flow Permit 
Requirement 

City of Tracy 
Wastewater 
Treatment 
Plant 

Old River Existing 
outfall  -- 

River or 
creek 
outfall 

No   Tertiary 11,277  10,740  0  0   0 

            Total 11,277 10,740 0 0 0 

NOTES: 
(a) Volumes are in units of AF. 

 



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 73 

June 2021  EKI Environment & Water, Inc.  

6.7.3 Recycled Water System Description 

The City’s current recycled water system consists of a pump station at the WWTP and approximately 7.6 
miles of recycled water transmission line from the WWTP west to Lammers Road and south to W. Schulte 
Road (Figure 6-2; Tracy, 2020). Currently the only service connection is for the Legacy Fields Sports 
Complex.  

The City is planning to expand the existing recycled water system to serve future development areas, as 
well as a small number of existing parks and irrigated areas. The City’s 2020 WSMP identifies the 
improvements necessary to support the projected recycled water demands and the Recycled Water 
Distribution Network and Exchange Program (Tracy, 2020). The recommended improvements include 
additional booster pump stations, new recycled water pipelines, and storage reservoirs, and are shown 
on Figure 6-3.  

Several future service areas already have recycled water distribution pipelines installed by developers, 
including Cordes Ranch, Ellis Specific Plan Phase 1, and Tracy Hills Phase 1. These pipelines are not yet 
connected to the recycled water mains, but instead are temporarily connected to the potable water 
system via backflow prevention devices to meet irrigation demands. Once recycled water system 
construction is complete and the appropriate permitting is completed, the pipelines will be connected to 
the recycled water system and the temporary connections to the potable water system will be removed. 



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 74 

June 2021  EKI Environment & Water, Inc.  

 
Figure 6-2   Existing Recycled Water System (Adapted from the Draft 2020 WSMP, Figure 9-1) 



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 75 

June 2021  EKI Environment & Water, Inc.  

 
Figure 6-3   Proposed Future Recycled Water System Improvements (Adapted from the Draft 2020 WSMP, Figure 9-6) 



Water Supply Characterization  
2020 Urban Water Management Plan   
City of Tracy 
 

 76 

June 2021  EKI Environment & Water, Inc.  

6.7.4 Potential, Current and Projected Recycled Water Uses 

 

 Current Recycled Water Uses 

The City’s WWTP has sufficient treatment capacity to produce approximately 9.0 MGD of tertiary-treated 